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Making Surgery Safer for
Patients with Diabetes
New Trust Pathway

SAFETY

LISTEN LEARN ACT

Patient
, : Safety
Healthoare at its very best - with a personal touch MRS
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Sign-up to Safety SU2S
National patient safety campaign 2015-2017
Reduce avoidable harm by 50% in the NHS
Aims nationally to save 6000 lives per year

Trust priority surgical safety
Peri-operative diabetes care

Healtheare at its very fest - with a pemmat tcornch
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The Challenge

Management of adults with diabetes
undergoing surgery d eim ive
pr(xeduves: Impwvlng standards

Revised September 2015
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e Surgical patients with diabetes have higher mortality
and morbidity rates and increased lengths of stay
* Improved diabetic care improves outcomes
 >5000 patients with diabetes have surgery at NUTH
per year. Who is responsible for their diabetes? Sign kg
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How safe are we now?...

* 66% no perioperative plan diabetes from PAC

* 40% who should have had a GKI in theatre did not

* 1in5 who got a GKI did not need one

* 25% did not get their blood glucose checked in theatre

* 50% had no handover of diabetes plan from recovery
or ITU to the ward

e 165 hypoglycaemic episodes in 8 ward patients with
nothing done to reduce them in 110

* >50% persistent hyperglycaemia left untreated
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New Trust Peri-operative Diabetes
Pathway

* Launched 9 May 2016
* Aims to join up peri-operative diabetes care

Hospital Theatre

ad mission and recovery Discharge
Frimary cara Pre-oparatrsa Post-operatise
referral  ass 35 &M en i care

---------------

SAFETY

LISTEN LEARN ACT

Healtheare at uts very best - with a persenal trnch



Individual patient planning PAC

PAC diabetes flowchart

Does the patient have an HbA1C of | No
69 or less?
l Yes

Is the patient on tablets, GLP1
analogue injections or insulin? No

l Yes

Is the patient on an insulin pump
regime?

e
=
o

’Geated diabetes — tablets or insulin \

Request that patient is first on theatre list.
Yes DOSA and issue diabetes patient information

with copy in notes.

Consultant to sign appropriate perioperative
GKI protocol, then file this in notes.

Note: If patient unable to self-inject insulin,
the insulin will need fo be prescribed and
administered on admission. This should be

Qoz‘ed in the PAC document. /

Note to PAC Consultants:

A raised HBA1C indicates poor control, with evidence of direct effect on surgical outcomes. Gonsider:

Urgent cases: Inform GP and diabefes feam (if patient under diabefes team care) abouf HBA1C result. Admit day before surgery for GKI starfing before
midnight in order to achieve good control. HBATC 70-100 and minor short case, consider DOSA. All majors with HbA1C =69 must be admitted night before.
Non-urgent cases: Inform GP and diabefes feam (if patient under diabefes team care) about HBA1C result. Consider delay for 2-4 weeks if new medications
instituted to allow stabilisation, especially if there is no secondary care involvement in diabefes. This “stops the clock” of the 18wk wait. Note that HBATC
improvement will fake up fo 3 months but better biood alucose confrol can be achieved much faster, so repeat HBA1C not necessarly required.




Patient information

Preoperative diabetes medication management

Omit all diabetes tablets on the morning of surgery
Ensure insulin advice is checked by TWO NURSES OR DOCTORS.

Byetta® (exenatide) or Victoza® (liraglutide) should be taken as normal an the

dav of surgery
INSULIN Day before | Day of operation: moming | Day of operation: afterncon
operation surgery surgery

Once daily Insulin (evening) | Take insulin | Resume normal insulinwith | Resume normal insulinwith

(Lantus@/Glargine or as usual evening meal. evening meal.

Levemir/Detemir®)

Insulatard® or Humulin &

Once daily Insulin {[moming) | Take insulin | Reduce dose by 20% = Reducedose by 20% = usual

(Lantus@/Glargine or as usual usual number of units x 0.8 number of units x 0.8

Levemir/Detemir®) (e.g. 13 units becomes 12 (e.g. 13 units becomes 12

Insulatard® or Humulin & units) units)

Twice daily Insulin Take insulin | Use halfofusual morning Use half of usual morning

(Movomix 308, Humulin M38, | as usual dose. dose.

Humalog Mix 253, Resume normal insulinwith | Resume normal insulinwith

Humalog Mix 50E) evening meal. evening meal.

Twice daily - Take insulin | Calculatethetotal dose of Calculatethetotal dose of

Self mixed short acting and | as usual baoth morning insulins and both morninginsulins and

intermediate acting insulin. take halfthis dose as take halfthis dose as

(e.g. animal neutral, intermediate actinginsulin intermediate acting insulin

Actrapid® Humulin S8) only inthe maorning. only in the marning.

and intermediate acting E.g. if patient taking actrapid | E.g. i patient taking sctrapid

(e.g.animal isophane 10 units + Inswiatard 20 10 units + Insulatard 20 units,

Insulatard®, Humulin & ) units, this is 30 units in fotal | this is 30 units in fotal. Half is
Half is 15 units ALL taken as | 15 units ALL taken a5
Inswiztard. Insuiatard.
Resume normal insulinwith | Resume normal insulinwith
evening meal. evening meal.

3, 4, or 5Insulin injections Take insulin | Do nottake morningdose of | Take usual morning insulin

daily as usual short actinginsulin. dose(s).

(Basal Bolus insulin regime)

eq long acting: If normally takes longacting | Do nottakelunchtime dose.

(Lantus@iGlargine or basal insulin inthe morning

LevemiriDetemir®) they shouldtaketheirnormal | Resume normal insulinwith
dose. evening meal.

with short acting:

NovorapidEibsspart or Resume normal insulinwith

Humalog&ylispra nextmeal.

“Insulin pump™ C SlI. Take insulin | Continue basal insulin pump | Continue basal pump and

as usual but do notusea marning usual morning bolus. Do not

bolus

use a lunchtime bolus.




Diet/tablets good control

NUTH PERIOPERATIVE GLYCAEMIC CONTROL.: Elective surgery
Diet, tablet or **GLP1 analogue treated diabetes with HbA1C 70 and under

The pathway below is not a prescription. All actrapid boluses must be prescribed on erecord.

On admission: -‘\'
« VERIFY all current diabetes medicine doseswith the patient on admission.

Check blood glucose and follow pathway below

If admitted night befare surgery, prescribe usual evening diabetes tablet doses with eveningmeal
Omitall diabetes tablets on the day of surgery

GLP1 analogueinjections shouldbetaken as normal onthe day of surgery

Tablet or GLP1 analoguetreated patients who are expected to miss their evening meal

postoperatively, should commence GEl from 08:00 on the day of surgery, or on admissionif
admitted day of surgery

Blood glucose below 4 Blood glucose 4-12 Blood glucose above 12
Prescribe 200m| 10% Glucose*™** |\ and Repeat blood glucose 4 hourly. GKI not
repeat blood glucosetesting in 15 minutes. required.

Prescribe glucose oral gel 259 if IV access
notimmediately available.

If blood glucoseremains below 4, urgently
contact diabeticteam.

Omitblood glucosetesting 22;00-08.00
preaperativelyifnormal blood glucose since
admission and patient well.

Prescribe 10 units Actrapid™*s/c.
Check urine ketones.
Repeat blood glucosein 1 hour.

inform anaesthetizf + zurgecn

!

I'/Elnnd glucose after actrapid 4-12 A

Mo GEI required
Repeat blood glucose 2 hourly

Special Notes: ;
#51 P{ analoguez are injectionz fordiabetes (nof inzuiin) and inciude Byetia® Bloodglucage remaln_s above 12 )
(exenatide) or Vicioza ® firagiutide) Repeat 10 units Actrapid® sic hourly until
ity aofrapid bolusesz must be prezcrbed snd recorded on e-record blocd glucoseunder12
=414 jpwer volume of giucoze for hypoglycsemia may be used in heart failure Then start GKI protocal; this includes day
or renalfaiure, e.g. 100mi 20% giucose before surgery patients.

l\‘_n'n form anaesthetizt + 2urgeon




Insulin or poor control

NUTH PERIOPERATIVE GLYCAEMIC CONTROL.: Elective surgery
For all patients with diabetes treated with insulin OR with HbA1C over 70

The pathway below is not a prescription. All actrapid boluses must be prescribed on erecord.

manedes, control (FRAIC. 70 0L eq),
VERIFY all current diabeles medicine doses m
Wi e paEllend on admisskon. VERIFY all curreni diabeles medicine doses
Chedt blood glucese on admission Wi e patlent on admisslon
ral ™
If the patiant w W or has missed 2 or if the patiant will only miss ons
G“rﬁ;{mm Rt cosss Wi more mesls DR has poor Miabates el 2nd has good davetss
ma"a“'ml S SE0 below & 3000 controd (HRA1C 70 or over) Gomingd R mEy not b2 reduy
Use Z8)
!
When to start a GKI l/‘ Blood gl
= St 3@ 201000 Fpoor disbstes comfrol and admimed might Blood glucose below 4 ood glucose
before surgeny. This Inchices: Prescrie 200m1 10% Ghuoome™ gbulnlei'ﬁj .
= HBDAIC 70 ar ower ¥ and resest ohod gliose Blood ﬁfﬁ’:.ru:'-e e 41
» Blood glucose aver 12 for 2 or mane readings zeling 013 mindes . glucose 4-12 iy g
« Start 3 0600 Igood control (FBAIC under 70} and Prescrioe glucose oral gel 25g If nn o o e =
admmed night before Sungery '-"al‘ﬁ% ot Immediztely ——— it
= Siarl on admisskon Wadmied day of surgery vzl FMepaat miod IS ANaSsmensT =
olood glucose remals below ohioms 2 surgeon
al . -- - = s -l
How to start 3 GKI 4 JI!;ET.r- coniacl diEbetic team
MDA ANSSSMENST + SURS0N
= Bioed glucoss 12 o below Star S profocal l\,,_ _,/' l
= Blood glucoss akove 12 Prescripe 10 unks Actraphd™ —u\l
&C + check wrine Kelones  + Ben repeat Dlood glecos:s In Blood glucosa after Actrapid 4-12
1 hour. Feepest 10 wAls Acirapld™ she hourly wntll Bkood Mo 3 reculned
mbvreea peviar 17 Theam ofzrd O minedseenl _/ memeat nilood -;|J-I=E-E2"l:lth|'
Biood glucoss remsaing above 12
Womes: “All acirapld boluses must he grescribed on grecod Renest 10 unks Actrapld* sic haurly
“A lower volume of glucasse for ppoglycasm s ma)y be used lnhsart falure or renal uritll blood  gluccee wnder 12
falwe g T80 20% glucass Tren start G#) profocal; ils ncludes
Fatianis O 3 CconOnUOUS &€ InsLln CSI pump & hame may contue the basal rak day before surgery pEllents
I ansesmeEns + SUpeon

during 3 short aperation, without bolus I nofeating Fmissing 2meals ormaone, the _,,/‘I
pump should he stopped and GRT substtusd




New GKI prescription

NUTH GKI prescription

o
-
4
7
/ GKI: 80 ml/hr 500ml 10% glucose +...... mmol potassium (KCI) + Actrapid ....... Units (16 standard)
10mmol standard&maximum Use 12 units if patient received long acting insulin®
Omit potassium in renal failure Use 10 unifs if renal failure or kmown insulin sensitivity

*NOTE: If taking LONG-ACTING S/C INSULIN, continue at USUAL DOSE (*Insulatard, Humulin 1, Glargine, Detemir) whilst on GKI

[ Check blood glucose houry or sooner if patient has symptoms of hypoglycaemia ]

¥
J | ~ I
Blood glucose \ Target blood /Bl—ood lucose
g Blood glucose g Blood glucose g
below 4.0 41-6 glucose 6.1 - 10 101 — 13 above 13
STOP GHKI & give 200ml 10% R;edu-ce Actrapid by Continue current GKI Inc;ease Actrapid by 4 Prescribe 10units™ Actrapid s/t
Glucose dosin AND increase Actrapid in GKI by
4 units after 1 blood g units after two D v

Recheck blood glucose every

1amins

glucose reading in
this range

Consider 2-hourly Hood
glucose testing if within

consecutive hourly
readings in this range

When blood glucose above 4
re-start GKI with 4 units less
Actrapid (change bag)

Inform responsible doctor

(change bag)

targef for 2 consecutive
readings

/

_/

(change bag)

4 units (change bag)

Repeat blood glucose in 1 hour
and if not falling contact diabetes
team for advice

Check urinary ketones

(form responsible docfor

GKI must be continued until one hour after subcutaneous insulin or tablets are restarted, which should be once the patient is eating & drinking

For support and advice contact diabetes specialist nurses or registrar via switchboard

Prescription of this GKI regime is valid for up to 18 weeks before elective surgery, for use if
required as per perioperative protocols.
All **Actrapid boluses MUST be prescribed separately on erecord.

Prescribe a GKI placeholder on erecord — Adding “GKI" will refer nursing staff to paper chart.

Prescribers Name:. ...
Prescribers signature:. ... ...

Date . .

\

J

Surname Patient 1.O. No.
Forename 0D.0.B.
Address MHE Mo.

Sex Male / Female
Postcode




Post-op transfer to surgical wards

CARE OF PATIENTS WITH DIABETES ON TRANSFER TOWARD

To be used for sll patients with diabetes transfeming ares of care.
Referto Management of Disbetes on the Surgical Ward or Postopematve Glycaemic Controlin
ﬂ Recowvery if blood glucose outside target range of 4-12mmol/l and patient noton GKI.

m‘:m To be completed by a doctor: ey Eee D D
inthad Radiology contrast within 24hrs? YES NO ey DOB
mammmub Renal impairment (eGER <50 ar Addmss RHENG
Creafining=150mmolT)? YES /ND T T
Signature..
Do, TV s Frzimaoe

Eating and drinking normally

» Re-starnt disbetes medications at their usual times, once the patient is able to eat at leasta
sandwich or eguivalent. Doses must be verified with the patisnt.

= Metformin: Avoid for 24 hours after radiclogical contrast er if 2GER<50 or gregt>150mmall.

= Continwous insulin s/c pump — continue bassl rate, add boluses with meals a5 ususl

= Check blood glecose every 4 hours minimum, incressing if outside rangs.

= Continue 3ny GHI until 1 hour after esting + disbetic medications restaned.

Eating and drinking, but less than usual

Re-stan reduced disbetes medications a5 below, at their usus|times, once the patisnt is

sble toeat 5t least 3 slice of tozst or equivalent. Verify usus| doses with the patisnt.

= Sulphonyluress (gliclazide/gliclazide MR, glimepiride) — Halve usual dose wntil full dist

= Metformin — Avoid until 2ating normally and avoid for 24 hours after radiclogical contrast
or if eBFR <50 or creatinine > 150mmolfl.

= GLP1 anzlogues - Ususldose can be given.

= Long-zcting s/c insulin {Insulatard, Humulin |, Glarging, Determir) — 80% of usual dose.

= Continwous insulin s/c pump — Continue basal rate; reducs boluses until eating normalty

» Other s/c insulin — Halve ususl doss and then adjust 25 requirsd.

« Check blood glecose every 2 howurs minimum, increasing if blood glucose outside rangs.

= Continue any GHI wntil 1 hour sfter esting + disbstes medicstions restansd.

Unable to eat, tablet or GLP1 analogue treated diabetes
» Omit these medicines until the patient can eat and drink. GK| may be required.
= Check blood glucoss every 2 hours minimum, incressing if blood glucose outsids rangs.

Unable to eat, insulin controlled diabetes (or insulin + tablet)

= Omit disbetes tablets until the patient is able to eat and drink.

= Long-scting s/c insulin {Insulstard, Humulin |. Glarging, Determir) should be continued at
wsual dose slongside 3 G GK] is reguired until the patient is able to eat.

= Continwous s/c insulin pump should be stopped and G| used

= Check blood glecose as per GHI protocol.

= Patients with disbstes who are receiving parentaral or NG nutrition will reguire the input of
the diabetic specialist team when discontinuing the GHI; contact via switchboard

ﬁURSETO COMPLETE BEFORETRANSFER

GHKl to be continued until 1 hour after the patient has eaten & had usual s/c insulin andior
tablets.

GK| running ondischange from recovenyor critical gare YES ./ NO
54C insulin or tablets given with food and documented on e-record  YES / NO
Handower plan and blood glecose result within last howr to ward nursing staff  YES/NO

kNulse nams; Signature. ... Dt s, TR




Management of Diabetes on the Surgical Ward
Please complete the trust's “safe use of insulin in hospital” e-learning module online.

Preoperative care

»  Elective surgical patients should follow the appropriste peroperative pathway, which should be in the
patient’s notes from preassessment clinic and can be found on the intranet.

s  Emergency admissions should follow the emergency surgical perioparative pathway, which can ba
found on the intranet.

Postoperative care or where no surgery is planned

Emergency admissions should follbw the emergency surgical peroperative pathway when they are first
sdmitted. This can be found on the intranet.

Key messages:

VERIFY all curent diabetes medicine doses with the patient on admissicn:
type (trade name and generic), dose and timing

Insulin dependent patients must NEVER completely omit their insulin

Aim for target blood glucese of 4-12 mmel]

Aveid metformin if 2ny lkelhcod of contrast scans or if renal function poor
{egfr <45mmol'mol or unstable).

Aninsulin dependent patientwheo i vomiting or not eating at allrequires a GKI
{glucose potassiuminfusion).

Patients with disbetes who are unwell are likely to have higherinsulin requirements and may need an
adjustment to theirmedications.

Insulin dependent patients must never hawve theirinsulin omitted due to the risk of ketoscidosis.

Some patients will preferto administer theirown insulin; refer to the hospital SAMS poli
patient seff-administration box on the e-prescription and prescribe a dose range for the
insulin must be recorded on erecord.

Managing hypoglycaemia (blood glucose less than 4mmol/l)
Record the treatment of hypoglycaemia on e-record wsing the adhoc recording system

Adults who are alert and able to swallow Adults who are unconscious or very aggressive

Give 15 — 209 quick-acting carbohydrate such Prascribe 200mis of 10% glucosa/dextrose or
as: 100mis of intravenous 20% glucose/dextrose
- 150 -200mis pure fruit juice
- 890- 120 mls lucozade
- 4-EBglucotabs
- 2tubesglucogel

Prescribe Glucagon 0.5 mg S/C or IM i intravenous
accessunsvailable (takes 5 to 10 minutes to work)

Repesat blood glucose 15 minutes later.

Repeat blood glucose after 15 minutes. If =till less than 4mmoll or remains unconscious,
Repeatup to 3 times if required, then prescribe | repestthe |V dextmse and urgently contsct the
IV glucose or IM glucagon if notimproving. digbetes taam.

Once blood glucose sbove 4mmoll, give toast, Once blood glucose above 4mmoliland conscious,
biscuits ormilk. give toast, biscuits ormilk.

See zection on managing medications. See section on managing medications.

Managing hyperglycaemia (blood glucose over 12Zmmoll)

Emergency management of hyperglycaemia:
® Presoibe 10 units Actrapid® s/c.
# Checdk urine ketones: If positive — ask diabetes teamfor help urgently, this may be s DKA
» Repeat blood glucose in 1 hour

If blood glucose remains abowve 12mmaoli|

Repeat 10 units Actrapid®s/c hourly until blood glucose under 12Zmmol|

See section on managing medications.

*All scirspid boluzes m ust be prezcribed snd recorded on e-record

Managing medication

Ensure sll medications are verfied with the patient on this sdmission and prescrbed on erecord.
Remember that long acting insulin should be continued even with a GEI.

Ifthers is more than one episode of hyperglycaemia (over 12) or hypoglycaemia (less than 4) on
two consecutive days, a dose adjustment of disbetes medication is required. Lookat when the
hyperhypoghycaemia occumed and change medications as below:

Step 1: Choose which TIME dose to change

Reduce the dose that preceded the hyperhypoglyceemic event, to try to prevent it happening
tomomow.
E.g. if hyperhypoghycaemia occurs st 4pm, change the lunchtime dose forthe next day

S5tep 2: Choose which DRUG to change
Priority order forchanging doses:
Shortacting insulin — Long acting insulin — Sulphonylures Teblets — Otherdisbetes tablets

Hypoglycaemia: Reduce insulin by 10%. Reduce tablets by 25-50%.
Hyperglycaemia: Increase insulin by 10%. Increase tablets by 25-50%.

E.g. For s patient ususlly on Glargine 30 units and Movorspid 20 units 4 times a day, change the
Mowvorapid by 10% for only the dose that preceded the time of the hyperhypoglycaemic event.

Short and ultra- Intermediate acting | Long acting Sulphonylureas Other diabetes
short acting insulin insulin tablets

insulin

Astrapid® MNowvarce 308 Glargine Gliclazide Meatformin
HumulinS& Humulin M3& Detemin® Glipizide Pioglitszone
Movorapid@Aspart | Humalog Mix 25& Insulatard® Glibenclamide Acarbose
Hurmslog®lispro Huralog Moc 50& Humulin & Glimepinde

Contact the disbetes teamforadvice if yourpatientis on an insulin pump orif hypoglycaemis persists
following dose adjustment.

Safely stopping a GKI infusion

Do not stop s GKluntil the patient is eating and drinking and there is no vomiting.

In Type 1 diabtes ensure yourpatient hasbeen given sicinsulin before stopping the GKI.
Patients who have been on a GKl must have theirnomal disbetes medications restarted with the
sppropriate meal The GKlmay be discontinued ONE HOUR sfterthis.

Podiatry Referrals

Every Vascularinpatient with disbetes will either have active foot disesase or are athigherrisk of
developing them during theirstay, and all should be referred to the inpatient podiatry senvice s a
matter of routine. Refernon-vascularpatients if there is any history or evidence of foot disease.
This can be done via g link on the bottom of the tissue viability webpage on the intranet (Support
Services * Patient Senvices>Tissue Viability)

Discharge Planning

Msany vasculsrpstients with disbetes will require outpatient diabetes and podiatry care, and this
should be organised priorto discharge. Please ligise with the inpatient medical foot team (Disbetes,
podiatry) to determine who needs the sppropriste outpatent amangements.

Mewecastle Upon Tyne - Fax direct referal to: Newcastle Diabetes Centre Fax: 0181 282 3212

Othersress: Fax a direct referrsl to the local disbetes foot specialist — A list of contact detsils of the
relevant specislists working in the Morth-East will be svsilable on the ward (Morthem Regional
Footcare Metwork directory).



Emergency Patients

NUTH GLYCAEMIC CONTROL: Emergency surgical admission only

The pathway below is not a prescription. All actrapid boluses must be prescribed on erecord.

On unplanned admission check blood glucose and follow pathway below:
« VERIFY all current diabetes medicine doses with the patient
+ Refer all vascular diabetic patients to podiatry services

+« Remember: patients with diabetes admitted as an emergency are likely to have higher insulin requirements.
+ Insulin dependent patients must NEVER completely omit their insulin

Blood glucose below 4

not immediately available.

Prescribe 200ml 10% Glucose™ IV or
Prescribe glucose oral gel 25g if IV access

Repeat blood glucose testing in 15 minutes

If blood glucose remains below 4, urgently

contact diabetes team.

eating and drinking normally

Treated diabetes, patient J

Insulin dependent
Prescribe usual insulin
doses with meals.
Referto Management
of Diabetes on the
Surgical Ward.

/'I:ablet or GLP1 analngl.m

i

dependen
Prescribe usual tablet or
GLP1 doses with meals.
Avoid metformin if any
likelihood of contrast scans
or if kidney function poor.

Refer to Management of

Diabetes on the Surgical

N /

———

¥

Blood glucose
target range 4-12

Y

\-—b

/Blood glucose above 12

+ Check urine ketones.

blood glucose under 12

Treated diabetes, patient
nil by mouth or eating
unpredictably or vomiting

l

Start GKI

+ Continue any long
acting insulin at usual
dose as per GKI
protocol

+ Stop all other diabetes
treatments

+ Prescribe 10 units Actrapid® sic.

+ Repeat blood glucose in 1 hour
If blood glucose remains above 12

Repeat 10 units Actrapid® s/c hourly until

If urine ketones positive — ask diabetes

~

\team far help urgently, this may be a DKA/I

Diet controlled diabetes

+ Monitor blood glucose every 4 hours

minimum

+|f blood glucose outside 4-12 range at any

point from admission

o Start GKI if nil by mouth or vamiting
o Referto Management of Diabetes on

the Surgical Ward if eating

Special Notes:

*All actrapid boluses must be prescribed and recorded on e-record

**A lower volume of glucose for hypoglycaemia may be used in heart failure or
renal failure, e.g. 100ml 20% glucose
*** GLP1 analogues are injections for diabetes (not insulin) and include Byetta®
fexenstide) or Vicfoza® (liraalufide)
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Summary Changes

* PAC plans in notes for all elective admissions

* New theatre/recovery protocols
* Transfer of care forms on return to wards

* New ward guidelines for diabetes
management hyperglycaemia/hypoglycaemia

* New emergency admission guidelines

* We need your help to make surgery safer for
patients with diabetes!

Healtheare at its very Fest - with a personal trnch




‘VA'A' Y. w

ATATA ‘.»;“!. The Newcastle upon Tyne Hospitals INHS|

1
v rf '0 llllll NHS Foundation Trust
ava ' A

Further Information

* New chapter Diabetes Handbook on intranet for
peri-operative management of diabetes
* Diabetes Specialist Nurse Team Leaders
— RVI Rebecca Cook 29718
— FRH Moira Gray 39451
— switchboard out of hours
— Please contact for advice and support
 Ward diabetes link nurses

* Diabetes registrar through switchboard

Healtheare at its very Fest - with a personal trnch



